
Golf Cart Assembly Manual

Version Number∶MTR-V.001



CONTENTS
Subpackage Rear Plate Spring......................................................................................................................................................      1-2
Rear plate spring-1.......................................................................................................................................................................      1-3
Rear Axle Assembly......................................................................................................................................................................      1-4
Rear plate spring-2.......................................................................................................................................................................      1-5
Rear Wheel...................................................................................................................................................................................      1-6
Electromagnetic Brake.................................................................................................................................................................      1-7
Three-phase Alternator................................................................................................................................................................      1-8
Fender...........................................................................................................................................................................................      1-9
Rear Damper Assembly...............................................................................................................................................................      1-10
Brake Oil Can...............................................................................................................................................................................      1-11
Brake Master Cylinder.................................................................................................................................................................      1-12
Brake Hose...................................................................................................................................................................................      1-13
Front Brake Caliper .....................................................................................................................................................................      1-14
Lower Arm Swing..................................................................................................................................................................... 1-15
Upper Swing Arm........................................................................................................................................................................      1-16
Front Brake Calipers....................................................................................................................................................................      1-17
Front Shock Absorber Assembly.................................................................................................................................................      1-18
Front Wheel................................................................................................................................................................................      1-19
Steering Gear Box.......................................................................................................................................................................      1-20
Lower Shaft of Steering String....................................................................................................................................................      1-21
Brake Tubing...............................................................................................................................................................................      1-22
Brake Line-2................................................................................................................................................................................      1-23

Astern Buzze...............................................................................................................................................................................      2-25
Battery Frame.............................................................................................................................................................................      2-26
Battery........................................................................................................................................................................................      2-27
Ac Electronic Control…...............................................................................................................................................................      2-28
Alternating Current Dynamo......................................................................................................................................................      2-29
Electromagnetic Brake Switch....................................................................................................................................................      2-30
Cast Aluminum Pedal..................................................................................................................................................................      2-31
Fanfare Horn...............................................................................................................................................................................      2-32
Electric Relay...............................................................................................................................................................................      2-33
Indicator Light.............................................................................................................................................................................      2-34
Power Socket..............................................................................................................................................................................      2-35
Headlamp....................................................................................................................................................................................      2-36
Steering Wheel Assembly...........................................................................................................................................................      2-37

SECTION 1-CHASSIS

SECTION 2-ELECTRIC  APPLIANCE

SECTION 3-Body
Head Board................................................................................................................................................................................      3-39
Infrabasal Plate..........................................................................................................................................................................      3-40
Seat Bracket...............................................................................................................................................................................      3-41
Rear Cowl...................................................................................................................................................................................      3-42
Seat Assembly............................................................................................................................................................................      3-43
Handrail......................................................................................................................................................................................      3-44
Cushion......................................................................................................................................................................................      3-45
Front Post Sheath ......................................................................................................................................................................      3-46
Front Glass..................................................................................................................................................................................      3-47
Rear View Mirror........................................................................................................................................................................      3-48
Backrest Bracket.........................................................................................................................................................................      3-49
Roof Rear Bracket.......................................................................................................................................................................      3-50
Lazyback......................................................................................................................................................................................      3-51
Lazyback Assemble......................................................................................................................................................................      3-52
Caddie Handle.............................................................................................................................................................................      3-53



Roof..............................................................................................................................................................................................      3-54
Seat Belt.......................................................................................................................................................................................      3-55
Steering Wheel Cover..................................................................................................................................................................      3-56
Rear Cowl.....................................................................................................................................................................................      3-57
Steering Shaft Tube......................................................................................................................................................................      3-58
Rear Bumper................................................................................................................................................................................      3-59
Left Front Side Guard Plate.........................................................................................................................................................      3-60
Right Front Side Guard Plate.......................................................................................................................................................      3-61
Plastic bumper.............................................................................................................................................................................      3-62
Electronic Control Access Cover..................................................................................................................................................      3-63
Basket Support............................................................................................................................................................................      3-64
Storage Basket.............................................................................................................................................................................      3-65
Plastic Bumper.............................................................................................................................................................................      3-66
Iron bumper.................................................................................................................................................................................      3-67
Flip Seat-1....................................................................................................................................................................................      3-68
Flip Seat-2....................................................................................................................................................................................      3-69
Flip The Ice Bucket Under The Seat.............................................................................................................................................      3-70
Rear Pedal Support..............................................................................................................................................................              3-71
Rear Pedal Support......................................................................................................................................................................      3-72
Rear Handrail..............................................................................................................................................................................       3-73
Ceiling Handle.............................................................................................................................................................................       3-74
Rear Backrest..............................................................................................................................................................................       3-75

CONTENTS
SECTION 3-Body

SECTION 4-Circuit Diagram
Whole Car Harness..............................................................................      4-76
Instrument Panel Wiring Harness................................................................      4-77



1



Subpackage Rear plate spring
ITEM DESCRIPTION

1
2
3

F0202002013
F0202004017  
F0202004018

1  2  3  4
Rear plate spring........................................................................................................
Rubber Bushing..........................................................................................................
Plate Spring Steel Bushing..........................................................................................

PART NO.

2
8
4

QTY

Page 1-2

1

2
3



Rear plate spring-1
ITEM DESCRIPTION

1
2
3
4
5
6

F0202002013
F0202004017
F0202004018 

Q40110
Q150B10100Q 

Q32010

1  2  3  4
Rear plate spring..........................................................................................................
Rubber Bushing............................................................................................................
Plate Spring Steel Bushing...........................................................................................
Washer，Flat，M10....................................................................................................
Bolt，M10×1.5×100，Outer Hex............................................................................
Nut，M10-1.5，Self-Locking.......................................................................................

PART NO.

2
4
2
4
2
2

QTY

Page 1-3

5 4 6

1
2

3



Rear Axle Assembly
ITEM DESCRIPTION

1
2
3

F0201003087
F0202012021  

Q32010

1  2  3  4
Rear Axle Assembly......................................................................................................
U-Shaped Bolt...............................................................................................................
Nut，M10-1.5，Self-Locking......................................................................................

PART NO.

1
4

16

QTY

Page 1-4

1

2

3



Rear plate spring-2
ITEM DESCRIPTION

1
2
3
4
5

F0202002013
F0102045054 

Q40110
Q150B10100

Q32010

1  2  3  4
Rear plate spring..........................................................................................................
Lug piece - Medium.....................................................................................................
Washer，Flat，M10...................................................................................................
Bolt，M10×1.5×100，Outer Hex...........................................................................
Nut，M10-1.5，Self-Locking......................................................................................

PART NO.

2
4
8
4
4

QTY

Page 1-5

1
4 3 2 5



Rear Wheel
ITEM DESCRIPTION

1
2

F0202009039 
N/A

1  2  3  4
Wheel.........................................................................................................................
Wheel Blot,M12,Torque：100±10N·m....................................................................

PART NO.

2
8

QTY

Page 1-6

1
2



Electromagnetic Brake
ITEM DESCRIPTION

1
2
3
4
5
6

F0201004006 
Q40106
Q40306

Q150B0625Q
N/A
N/A

1  2  3  4
Electromagnetic Brake.............................................................................................
Washer，Flat，M6..................................................................................................
Spring Shim,6............................................................................................................
Bolt，M6×1×25，Outer Hex...............................................................................
Black Belt..................................................................................................................
Electromagnetic Brake Joystick................................................................................

PART NO.

1
3
3
3
1
1

QTY

Page 1-7

1

6

5
2

4

3



Three-phase Alternator
ITEM DESCRIPTION

1
2
3
4

F0302002067
Q40106
Q40306

Q150B0625Q

1  2  3  4
Three-phase Alternator...............................................................................................
Washer，Flat，M6.....................................................................................................
Spring Shim,6...............................................................................................................
Bolt，M6×1.0×25，Outer Hex................................................................................

PART NO.

1
6
6
6

QTY

Page 1-8

13

2
4



Fender
ITEM DESCRIPTION

1
2
3

F0103020004 
F0103020005 

Q2745516

1  2  3  4
Left Fender………………..................................................................................................
Right Fender………………................................................................................................
Screw，M5×20，Flat-Head，Machine....................................................................

PART NO.

1
1
10

QTY

Page 1-9

1

3

2



Rear Damper Assembly
ITEM DESCRIPTION

1
2
3
4
5
6
7

F0202006034
Q40110

Q150B1060Q
Q32010
D21114

Y0211045 
Q340B10

1  2  3  4
Rear Damper Assembly...............................................................................................
Washer，Flat，M10...................................................................................................
Bolt，M10×1.5×60，Outer Hex.............................................................................
Nut，M10-1.5，Self-Locking......................................................................................
Copper Washer............................................................................................................
Bonded washer...........................................................................................................
Nut,M10,Hex...............................................................................................................

PART NO.

2
4
2
2
4
4
4

QTY

Page 1-10

7

1

56

3

2
4



Brake Oil Can
ITEM DESCRIPTION

1
2
3
4

D2201005
Q40108

Q150B0830Q
Q340B08

1  2  3  4
Brake Oil Can..............................................................................................................
Washer，Flat，M8....................................................................................................
Bolt，M8×1.25×30，Outer Hex............................................................................
Nut,M8-1.25,Hex.......................................................................................................

PART NO.

1
2
1
1

QTY

Page 1-11

3 2

1

4



Brake Master Cylinder
ITEM DESCRIPTION

1
2
3

F0203003104
Q150B0840Q

Q32006

1  2  3  4
Brake Master Cylinder.................................................................................................
Bolt，M8×1.25×40，Outer Hex.............................................................................
Nut，M8×1.25，Flange，Metal Lock......................................................................

PART NO.

1
2
2

QTY

Page 1-12

3

1
2



Brake Hose
ITEM DESCRIPTION

1
2

N/A
Q67B13

1  2  3  4
Brake Hose....................................................................................................................
Clamp............................................................................................................................

PART NO.

2
4

QTY

Page 1-13

1

2



Front Brake Caliper 
ITEM DESCRIPTION

1
2
3
4
5
6

F0201002016 
F0201013008
F0201002017
F0201013009

Q387B12
Q5000218

1  2  3  4
Front Brake Caliper Left...............................................................................................
Lower Arm Left............................................................................................................
Front Brake Caliper Right.............................................................................................
Lower Arm Right…………...............................................................................................
Castle Nut，M12.........................................................................................................
Split Pin........................................................................................................................

PART NO.

1
1
1
1
2
2

QTY

Page 1-14

1

3

4

2

6

5



Lower Arm Swing
ITEM DESCRIPTION

1
2
3
4
5

F0201013008
F0201013009

Q40110 
Q150B1270Q

Q32010

1  2  3  4
Lower Arm Left……….....................................................................................................
Lower Arm Right…………................................................................................................
Washer，Flat，M10....................................................................................................
Bolt，M12×1.5×70，Outer Hex..............................................................................
Nut，M10-1.5，Self-Locking.......................................................................................

PART NO.

1
1
8
4
4

QTY

Page 1-15

4
3

1

2

5



Upper Swing Arm
ITEM DESCRIPTION

1
2
3
4

F0201013007
Q40108

Q150B1270Q 
Q33010

1  2  3  4
Upper Swing Arm......................................................................................................
Washer，Flat，M8..................................................................................................
Bolt，M12×1.5×70，Outer Hex..........................................................................
Nut，M10-1.5，Self-Locking...................................................................................

PART NO.

2
8
4
4

QTY

Page 1-16

1

4 2 3



Front Brake Calipers
ITEM DESCRIPTION

1
2
3
4
5

F0201002016
F0201013007
F0201002017

Q387B12
Q5000218

1  2  3  4
Front Brake Caliper Left..............................................................................................
Upper  Arm Swing.......................................................................................................
Front Brake Caliper Rihgt….........................................................................................
Castle Nut，M12........................................................................................................
Split Pin.......................................................................................................................

PART NO.

1
2
1
2
2

QTY

Page 1-17

4

1

2
5

3



Front Shock Absorber Assembly
ITEM DESCRIPTION

1
2
3
4

F0202006036
Q40110

Q150B1080Q
Q32010

1  2  3  4
Front Shock Absorber Assembly.................................................................................
Washer，Flat，M10..................................................................................................
Bolt，M10×1.5×80，Outer Hex............................................................................
Nut，M10-1.5，Flange，Metal Lock........................................................................

PART NO.

2
8
4
4

QTY

Page 1-18

1

3 2

4



Front Wheel
ITEM DESCRIPTION

1
2

F0202009039 
N/A

1  2  3  4
Wheel.........................................................................................................................
Wheel Blot,M12,Torque：100±10N·m...................................................................

PART NO.

2
8

QTY

Page 1-19

2

1



Steering Machine Assembly
ITEM DESCRIPTION

1
2
3
4
5
6
7
8

F0204003025 
Q40108

Q150B0840Q
Q340B08

F0201002016
F0201002017

Q387B12
Q5000218

1  2  3  4
Steering Machine Assembly........................................................................................
Washer，Flat，M8.....................................................................................................
Bolt，M8×1.25×40，Outer Hex.............................................................................
Nut，M8-1.25，Hex...................................................................................................
Front Brake Caliper Left...............................................................................................
Front Brake Caliper Right…..........................................................................................
Castle Nut，M12.........................................................................................................
Split Pin........................................................................................................................

PART NO.

1
4
4
4
1
1
2
2

QTY

Page 1-20

8

5

7

4

3

2
1

6



Lower Steering Shaft
ITEM DESCRIPTION

1
2
3
4

F0202002013
F0204004037

Q40306
Q150B0620Q

1  2  3  4
Steering Gear Box........................................................................................................
Lower Steering Shaft...................................................................................................
Spring Shim,6...............................................................................................................
Bolt，M6×1×20，Outer Hex..................................................................................

PART NO.

1
1
1
1

QTY

Page 1-21

2

3

4

1



Brake Tubing
ITEM DESCRIPTION

1
2
3
4
5
6
7
8

Q387B10
D1901015
Q340B08

L0100000342
D1407

F0203007008
Q40110

Q173C1030

1  2  3  4
Castle Nut，M10.........................................................................................................
Tee Junction.................................................................................................................
Nut，M10-1.5，Flange Hex........................................................................................
Brake Tubing................................................................................................................
Brake Tubing................................................................................................................
Flexible Brake Hose......................................................................................................
Washer，Flat，M10....................................................................................................
Hollow bolt，M10×1.5×30......................................................................................

PART NO.

2
1
1
2
1
2
4
2

QTY

Page 1-22

1
2

3

5

4

6

7

8



Brake Line
ITEM DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11

Q150B0835
Q340B10
D1901015

Q40108
Q340B08

F0203006026
F0203007009
F0201002016
F0201002017

Q40110
Q150B1030Q

1  2  3  4
Bolt，M8×1.25×35，Outer Hex.............................................................................
Nut，M10-1.5，Hex...................................................................................................
Tee Junction.................................................................................................................
Washer，Flat，M8.....................................................................................................
Nut，M8-1.25，Hex...................................................................................................
Brake Tubing................................................................................................................
Flexible Brake Hose......................................................................................................
Front Brake Caliper Left...............................................................................................
Front Brake Caliper Right…..........................................................................................
Washer，Flat，M10...................................................................................................
Bolt，M10×1.5×30，Outer Hex With Hole............................................................

PART NO.

1
1
1
1
1
2
2
1
1
4
2

QTY

Page 1-23

1
8

2 3

6 7

9

10 11

4

5



2



Back-up Alarm
ITEM DESCRIPTION

1
2
3

F0304009001
Q40105

Q340B05

1  2  3  4
Back-up Alarm..............................................................................................................
Washer，Flat，M5......................................................................................................
Nut，M5-0.75，Hex....................................................................................................

PART NO.

1
2
1

QTY

Page 2-25

1 2
3



Battery Bench
ITEM DESCRIPTION

1
2
3
4

F0102045051 
Q40108

Q150B0830Q
Q340B08

1  2  3  4
Battery Bench.............................................................................................................
Washer，Flat，M8....................................................................................................
Bolt，M8×1.25×30，Outer Hex............................................................................
Nut，M8-1.25，Hex..................................................................................................

PART NO.

1
4
4
4

QTY

Page 2-26

1

3
2

4



Battery
ITEM DESCRIPTION

1 F0302012092
1  2  3  4
Battery...........................................................................................................................

PART NO.

1

QTY

Page 2-27

1



Ac Electronic Control
ITEM DESCRIPTION

1
2
3

F0302012092
Q1840616

Q32006

1  2  3  4
Ac Electronic Control...................................................................................................
Blot,Flanged Head,M6×1.0×16................................................................................
Nut，M6×1.0，Flange，Metal Lock........................................................................

PART NO.

1
4
4

QTY

Page 2-28

1

2

3



On-board Charger
ITEM DESCRIPTION

1
2
3

F0301011063
Q1840616

Q32006

1  2  3  4
On-board Charger........................................................................................................
Blot,Flanged Head,M6×1.0×16................................................................................
Nut，M6×1.0，Flange，Metal Lock........................................................................

PART NO.

1
4
4

QTY

Page 2-29

1

2

3



Toggle Switch With Harness
ITEM DESCRIPTION

1
2

F0309002208 
F0199003016

1  2  3  4
Toggle Switch With Harness..........................................................................................
Electromagnetic Brake Switch Label.............................................................................

PART NO.

1
1

QTY

Page 2-30

EMB
RUN

1

2



Cast Aluminum Large Pedal Accelerator
ITEM DESCRIPTION

1
2
3
4
5

F0303002007 
Q40108
Q40308

Q150B0840Q
Q340B08

1  2  3  4
Cast Aluminum Large Pedal Accelerator......................................................................
Washer，Flat，M8....................................................................................................
Spring Shim,8..............................................................................................................
Bolt，M8×1.25×40，Outer Hex............................................................................
Nut，M8-1.25，Hex..................................................................................................

PART NO.

1
4
4
4
4

QTY

Page 2-31

1

4

3

2

5



Snail horn
ITEM DESCRIPTION

1
2
3

F0307003018
Q1840616
Q32006

1  2  3  4
Snail horn....................................................................................................................
Blot,Flanged Head,M6×1.0×16...............................................................................
Nut，M6×1.0，Flange，Metal Lock.......................................................................

PART NO.

1
1
1

QTY

Page 2-32

3
1

2



Electric Relay
ITEM DESCRIPTION

1
2

N/A
Q2714816

1  2  3  4
Electric Relay..............................................................................................................
Screw,#4.8×16 Pan-Head，Machine.......................................................................

PART NO.

1
2

QTY

Page 2-33

1
2



Stop Lamp Switch
ITEM DESCRIPTION

1 F0309005002
1  2  3  4
Stop Lamp Switch.......................................................................................................

PART NO.

1

QTY

Page 2-34

1



Power Socket
ITEM DESCRIPTION

1
2
3
4
5

F0301014026
Q40105
Q40305

Q2140520
Q340B05

1  2  3  4
Power Socket...............................................................................................................
Washer，Flat，M5.....................................................................................................
Spring Shim,5..............................................................................................................
Bolt，M5×0.75×20，Ext Hex.................................................................................
Nut，M5-0.75，Hex..................................................................................................

PART NO.

1
4
4
4
4

QTY

Page 2-35

3

2

1

4
5



Headlamp

ITEM DESCRIPTION

1
2
3

F0102045018 
F0102045019 

Q340B05

1  2  3  4
Left Headlamp..............................................................................................................
Right Headlamp............................................................................................................
Nut，M5-0.75，Hex...................................................................................................

PART NO.

1
1
6

QTY

Page 2-36

1

3

2



Steering Wheel Assembly
ITEM DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11
12

F0204002029 
F0102049014

N/A
Q40105
Q40305

Q2724830
F0309002207 
F0309003009
F0309001102
F0102049015

Q2713525
Q2713516

1  2  3  4
Steering Shaft Tube.....................................................................................................
Combination Switch Hood Front.................................................................................
Steering Column Support............................................................................................
Washer，Flat，M5.....................................................................................................
Spring Shim,5...............................................................................................................
Screw,M5×30 Pan-Head，Machine..........................................................................
Ignition Module…………................................................................................................
Combination switch....................................................................................................
Mileage meter………………….........................................................................................
Combine the Switch Cover Back.................................................................................
Screw,#3.5×25 Pan-Head，Machine........................................................................
Screw,#3.5×16 Pan-Head，Machine........................................................................

PART NO.

1
1
1
2
2
2
1
1
1
1
2
2

QTY

Page 2-37

9

2

1
3 5

7

1110

4

6

12

8



3



Head Board
ITEM DESCRIPTION

1
2

F0102063023 
Q5220412

1  2  3  4
Head Board...................................................................................................................
Self-plugging Rivet,4×12.............................................................................................

PART NO.

1
14

QTY

Page 3-39

1 2



Infrabasal Plate
ITEM DESCRIPTION

1
2

F0102045090
Q5220412

1  2  3  4
Infrabasal Plate...........................................................................................................
Self-plugging Rivet,4×12...........................................................................................

PART NO.

1
14

QTY

Page 3-40

1 2



DC Mounting Bracket
ITEM DESCRIPTION

1
2
3
4

F0102047031 
Q40108

Q150B0820Q
Q340B08

1  2  3  4
DC Mounting Bracket...................................................................................................
Washer，Flat，M8.....................................................................................................
Bolt，M8×1.25×20,Hex...........................................................................................
Nut，M8-1.25，Hex...................................................................................................

PART NO.

1
2
2
2

QTY

Page 3-41

1

23 4



Rear Cover
ITEM DESCRIPTION

1
2

F0102045016 
Q2714816

1  2  3  4
Rear Cover.....................................................................................................................
Screw,#4.8×16 Pan-Head，Machine..........................................................................
.

PART NO.

1
5

QTY

Page 3-42

1

2



Seat Assembly
ITEM DESCRIPTION

1
2
3

F0103014248 
F0102045006

Q2714825

1  2  3  4
Cushion..........................................................................................................................
Cushion Bottom ………....................................................................................................
Screw,#4.8×25 Pan-Head，Machine..........................................................................

PART NO.

1
1
7

QTY

Page 3-43

2

1 3



Handrail
ITEM DESCRIPTION

1
2
3
4
5

F0103014248 
F0102045006
F0102045014

Q40106
Q150B0645Q

1  2  3  4
Cushion..........................................................................................................................
Cushion Bottom ………....................................................................................................
Handrail..........................................................................................................................
Washer，Flat，M6.......................................................................................................
Screw,M6×45 Grud，Machine...................................................................................

PART NO.

1
1
2
8
8

QTY

Page 3-44

1

2

3

4

5



Cushion
ITEM DESCRIPTION

1
2
3
4

F0103015040
Q2540640

F0102045016
F0103014248 

1  2  3  4
Cushion hinge................................................................................................................
Screw,M6×40 Grud，Machine...................................................................................
Rear Cowl......................................................................................................................
Cushion..........................................................................................................................

PART NO.

2
8
1
1

QTY

Page 3-45

3

4

1
2



1  2  3  4
Front Post Sheath Left..............................................................................................
Front Post Sheath Right............................................................................................
Roof Front Support……………………………………………………………………………………………….
Washer，Flat，M8..................................................................................................
Bolt，M8×1.25×50,Hex.......................................................................................

Front Post Sheath 
ITEM DESCRIPTION

1
2
3
4
5

F0102063021
F0102063022
F0102066004

Q40108
Q150B0850Q

PART NO.

1
1
1
4
4

QTY

Page 3-46

1

3

5

4
2



1  2  3  4
Front Glass...................................................................................................
Washer，Flat，M6.....................................................................................
Bolt，M6×1.0×50,Hex.............................................................................
Spring Shim,6...............................................................................................
Nut，M6-1.0，Hex Domed Cap.................................................................

ITEM DESCRIPTION

1
2
3
4
5

F0103009006
Q40106

Q150B0650Q
Q40306

Q394B06

PART NO.

1
4
2
2
2

QTY

Front Glass

1

2
3 4

5

Page 3-47



1  2  3  4
Left Rear View Mirror...................................................................................................
Right Rear View Mirror.................................................................................................
Washer，Flat，M6......................................................................................................
Screw,M6×40 Pan-Head，Machine...........................................................................
Spring Shim,6................................................................................................................
Nut，M6-1.0，Hex Domed Cap...................................................................................

Rear View Mirror
ITEM DESCRIPTION

1
2
3
4
5
6

F0103017037 
F0103017038 

Q40106
Q2724840

Q40306
Q394B06

PART NO.

1
1
8
4
4
4

QTY

Page 3-48

1

2

3

4

5

6



The Front And Middle Rows Are Mounted With Brackets
ITE
M

DESCRIPTION

1
2
3
4
5
6
7

F0102047021
F0102045112
F0102045110

Q40108
Q150B0845
Q40308
Q394B08

1  2  3  4
The Front And Middle Rows Are Mounted With Brackets....................
Front backrest support (Left)………………………………………….....................
Front backrest support (Rightt)……………………….………………...................
Washer，Flat，M8...............................................................................
Bolt，M8×1.0×45,Hex.......................................................................
Spring Shim,8.........................................................................................
Nut，M8-1.0，Hex...............................................................................

PART NO.

1
1
1
4
2
2
2

QTY

1

2

3
4

5

6

7

Page 3-49



1  2  3  4
Backrest Bracket.....................................................................................
Rear Ceiling Support...............................................................................                                        
Rear backrest support (Left) ..................................................................
Rear backrest support (Right) ................................................................
Washer，Flat，M8................................................................................
Screw,M8×50 Pan-Head，Machine.....................................................
Spring Shim,8..........................................................................................
Nut，M8-1.25，Hex Domed Cap..........................................................

Rear Ceiling Support
ITE
M

DESCRIPTION

1
2
3
4
5
6
7
8

F0102045050
F0102045048
F0102045103
F0102045104

Q40108
Q2724850

Q40308
Q394B08

PART NO.

2
2
1
1
8
4
4
4

QTY

1

2
3

4

5

6

7

8

Page 3-50



Lazyback

ITEM DESCRIPTION

1
2
3

F0103014247 
F0102045005 

Q2714825

1  2  3  4
Lazyback.....................................................................................................................
Lazyback Cover...........................................................................................................
Screw,#4.8×25 Pan-Head，Machine.......................................................................

PART NO.

1
1
4

QTY

Page 3-51

1
2

3



1  2  3  4
Front backrest support (Left)………………………...………….……………………..
Front backrest support (Rihgt）……..……………...………….…………………….
Backrest..................................................................................................
Washer，Flat，M6................................................................................
Spring Shim,6..........................................................................................
Bolt，M6×1.0×45,Hex........................................................................

Backrest
ITE
M

DESCRIPTION

1
2
3
4
5
6

F0102045112
F0103014247
F0103014247

Q40106
Q40306

Q150B0645

PART NO.

1
1
1
4
4
4

QTY

1

2

3

4

5 6

Page 3-52



1  2  3  4
Caddie Handle Fixing Block.........................................................................................
Caddie Handle.............................................................................................................
Washer，Flat，M6....................................................................................................
Bolt，M6×1×45,Hex...............................................................................................
Spring Shim,6..............................................................................................................
Nut，M6-1.0，Hex Domed Cap................................................................................

Caddie Handle

ITEM DESCRIPTION

1
2
3
4
5
6

F0102045064
F0102045049

Q40106
Q150B0645Q

Q40306
Q394B06

PART NO.

4
1
8
4
2
4

QTY

Page 3-53

1
2

4

3

5

6



1  2  3  4
Roof Front Support..................................................................................
Rear Ceiling Support................................................................................
Ø21mm Cushion Pad.............................................................................. 
Ceiling U-frame.......................................................................................
Washer，Flat，M8.................................................................................
Bolt，M8×1.25×70,Hex......................................................................
Nut cover，M8......................................................................................
Bolt，M8×1.25×55,Hex......................................................................
Ø30mm Cushion Pad.............................................................................. 
Ceiling.....................................................................................................
Bolt，M8×1.25×70,Hex......................................................................
Spring Shim,8..........................................................................................
Nut，M8-1.25，Hex Domed Cap..........................................................

Roof
ITE
M

DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11
12
13

F0102045111
F0102045048

N/A
F0102045111

Q40108
Q150B0870

N/A
Q150B0855

N/A
F0102047005
Q150B0870

Q40308
Q394B08

PART NO.

1
2
7
1

26
3
3
4
6
1
6

13
13

QTY

1

2

3

6
7

4

5

9

10

11

8
12

13

Page 3-54



Seat Belt
ITEM DESCRIPTION

1
2
3
4
5
6
7

F0102047021
F0102045029
F0103013008

Q40108
Q2724820

Q40308
Q394B08

1  2  3  4
The Front And Middle Rows Are Mounted With Brackets..........................................
Safety Buckle...............................................................................................................
Two-point Seat Belt.....................................................................................................
Washer，Flat，M8.....................................................................................................
Screw,M8×20 Pan-Head，Machine..........................................................................
Spring Shim,8...............................................................................................................
Nut，M8-1.25，Hex Domed Cap...............................................................................

PART NO.

1
2
2
8
4
4
4

QTY

Page 3-55

5

4
2

6

73
1



Steering Wheel Cover
ITEM DESCRIPTION

1
2
3
4
5

F0204002029
N/A

F0204001011
Q33016

Q2140430

1  2  3  4
Steering Shaft Tube.......................................................................................................
Steering Wheel Cover...................................................................................................
Steering Wheel.............................................................................................................
Nut，M16-2.0，Self-Locking， Torque：55±5N·m.................................................
Bolt，M4×30,Inside Hex............................................................................................

PART NO.

1
1
1
1
6

QTY

Page 3-56

1

2

3

4

5



Rear Cowl
ITEM DESCRIPTION

1
2

F0102047014
F0103064016

1  2  3  4
Rear Cowl.....................................................................................................................
Snap Fastener..............................................................................................................

PART NO.

1
21

QTY

Page 3-57

1

2



Steering Shaft Tube
ITEM DESCRIPTION

1
2
3

F0204002029
Q40108

Q150B0840Q

1  2  3  4
Steering Shaft Tube.....................................................................................................
Spring Shim,8...............................................................................................................
Bolt，M8×1.25×40,Hex..........................................................................................

PART NO.

1
1
1

QTY

Page 3-58

1

2
3



Rear Bumper
ITEM DESCRIPTION

1
2
3
4
5

F0102045017
Q2724625
Q40106

Q2714216
Q340B06

1  2  3  4
Rear Bumper.......................................................
Screw,M5×25 Pan-Head，Machine....................................
Washer，Flat，M5..................................................
Screw,#4.2×16 Pan-Head，Machine..................................
Nut，M5-1.0，Hex..................................................

PART NO.

1
4
2
2
2

QTY

Page 3-59

1 2

3
45



Left Front Side Guard Plate
ITEM DESCRIPTION

1
2
3
4
5

F0102063016
F0102045010

Q2714816
Q40105

Q2714825

1  2  3  4
Left Front Side Guard Plate.........................................................................................
Rear Side Guard Plate..................................................................................................
Screw,#4.8×16 Pan-Head，Machine........................................................................
Washer，Flat，M5.....................................................................................................
Screw,#4.8×25 Pan-Head，Machine........................................................................

PART NO.

1
1
3
2
2

QTY

Page 3-60

1

2

3

4

5



Right Front Side Guard Plate
ITEM DESCRIPTION

1
2
3
4
5

F0102063017
F0102045010

Q2714216
Q40105

Q2714225

1  2  3  4
Right Front Side Guard Plate......................................................................................
Rear Side Guard Plate.................................................................................................
Screw,#4.8×16 Pan-Head，Machine........................................................................
Washer，Flat，M5.....................................................................................................
Screw,#4.8×25 Pan-Head，Machine........................................................................

PART NO.

1
1
3
2
2

QTY

Page 3-61

1

2

3

4

5



Plastic bumper
ITEM DESCRIPTION

1
2
3
5

F0102063004
Q40106
Q40308

Q2724830

1  2  3  4
Plastic bumper..............................................................................................................
Washer，Flat，M8......................................................................................................
Spring Shim,8................................................................................................................
Screw,M8×1.25×30 Pan-Head，Machine................................................................

PART NO.

1
2
2
2

QTY

Page 3-62

1

23



Electronic Control Access Cover
ITEM DESCRIPTION

1
2
3
4

F0102063008
Q40106

Q150B0616Q
Q33006

1  2  3  4
Electronic Control Access Cover..................................................................................
Washer M6..................................................................................................................
Bolt，M6×1.0×16,Hex.............................................................................................
Nut，M6-1.0，Self-Locking........................................................................................

PART NO.

1
2
2
2

QTY

Page 3-63

1

2

3

4



Basket Support
ITEM DESCRIPTION

1
2
3
4
5

N/A
Q40106

Q2724640
Q40306

Q394B06

1  2  3  4

Basket Support....................................................................................
Washer，Flat，M6.............................................................................
Screw,M6×40 Pan-Head，Machine..................................................
Spring Shim,6.......................................................................................
Nut，M6-1.0，Hex Domed Cap.........................................................

PART NO.

2
8
4
4
4

QTY

1
3

2
4

5

Page 3-64



Storage Basket
ITEM DESCRIPTION

1
2
3
4
5

N/A
Q40108

Q2724840
Q40308

Q340B08

1  2  3  4
Storage Basket.................................................................................................
Washer，Flat，M8.........................................................................................
Screw,M8×40 Pan-Head，Machine..............................................................
Spring Shim,8..................................................................................................
Nut，M8-1.25，Hex......................................................................................

PART NO.

1
8
4
4
4

QTY

1

3

2

4
5

Page 3-65



Plastic Bumper
ITEM DESCRIPTION

1
2
3
4

F0102063004
Q40108
Q40308

Q2724840

1  2  3  4
Plastic Bumper...............................................................................................
Washer，Flat，M8........................................................................................
Spring Shim,8..................................................................................................
Screw,M8×40 Pan-Head，Machine.............................................................

PART NO.

1
2
2
2

QTY

1

2

3
4

Page 3-66



Iron bumper
ITEM DESCRIPTION

1
2
3
4
5

F0102063004
Q40108
Q40308

Q150B0850Q
Q394B08

1  2  3  4
Iron bumper....................................................................................................
Washer，Flat，M8........................................................................................
Spring Shim,8..................................................................................................
Bolt，M8×1.25×50,Hex..............................................................................
Nut，M8-1.25，Hex......................................................................................

PART NO.

1
4
4
4
4

QTY

1

2
3

4

5

Page 3-67



Flip Seat-1
ITE
M

DESCRIPTION

1
2
3
4
5

N/A
Q150B0850

Q40108
Q40308

Q394B08

1  2  3  4
Flip Seat..................................................................................................
Screw,M8×50 Pan-Head，Machine.....................................................
Washer，Flat，M8................................................................................
Spring Shim,8...........................................………………..............................
Nut，M8-1.0，Hex...................................………….................................

PART NO.

1
2
2
2
2

QTY

1

2

3
4

5

Page 3-68



Flip Seat-2
ITE
M

DESCRIPTION

1
2
3
4
5

F0102045033
Q40108

Q150B0825
Q40308

Q340B08

1  2  3  4
Flip Seat..................................................................................................
Washer，Flat，M8................................................................................
Screw,M8×25 Pan-Head，Machine....................................................
Spring Shim,8.........................................................................................
Nut，M8-1.25，Hex.............................................................................

PART NO.

1
4
2
2
2

QTY

1
2

3

4

5

Page 3-69



Flip The Ice Bucket Under The Seat
ITE
M

DESCRIPTION

1
2
3
4

F0102045034
F0102045034
F0102045075

N/A

1  2  3  4
Flip The Ice Bucket Under The Seat........................................................
Flip The Ice Bucket Cover Under The Seat.............................................
Flip The Seat Sleeve...............................................................................
Ice Bucket Knob.....................................................................................

PART NO.

1
1
2
1

QTY

1

2

3 4

Page 3-70



Rear Pedal Support-1
ITE
M

DESCRIPTION

1
2
3
4
5
6

F0102045077
F0102045107

Q40108
Q150B1045

Q40308
Q340B10

1  2  3  4
Rear Pedal Support-1..............................................................................
The Rear Seat Frame Is Connected To The Bracket...............................
Washer，Flat，M8................................................................................
Screw,M8×45 Pan-Head，Machine.....................................................
Spring Shim,8.........................................................................................
Nut，M8-1.25，Hex.............................................................................

PART NO.

1
1
8
4
4
4

QTY

5

2

3

4

6

1

Page 3-71



1  2  3  4
The rear seat frame is connected to the bracket...................................
Washer，Flat，M8................................................................................
Spring Shim,8..........................................................................................
Screw,M8×25 Pan-Head，Machine.....................................................

The rear seat frame is connected to the bracket
ITE
M

DESCRIPTION

1
2
3
4

F0102045107
Q40108
Q40308

Q150B0825

PART NO.

1
2
2
2

QTY

1

2
3

Page 23

4



Rear Pedal Support
ITE
M

DESCRIPTION

1
2
3
4
5
6
7
8

F0102045077
F0102045078
Q150B0825
Q150B0850

Q40108
Q40308

Q340B08
N/A

1  2  3  4
Rear Pedal Support-1............................................................................
Rear pedal Support-2............................................................................
Screw,M8×25 Pan-Head，Machine...................................................
Screw,M8×50 Pan-Head，Machine...................................................
Washer，Flat，M8..............................................................................
Spring Shim,8........................................................................................
Nut，M8-1.25，Hex............................................................................
Black Plug Cover....................................................................................

PART NO.

1
1
4
6

10
10
10
10

QTY

1

2

3

4

5

6

7

8

Page 3-72



Rear Handrail
ITE
M

DESCRIPTION

1
2
3
4

F0102045108
Q150B1080
Q150B1065

Q394B08

1  2  3  4
Rear Handrail.........................................................................................
Bolt，M10×1.25×80,Hex..................................................................
Bolt，M10×1.25×65,Hex..................................................................
Nut，M10-1.25，Hex Domed Cap.......................................................

PART NO.

1
2
6
8

QTY

1

2

3

4

Page 3-73



1  2  3  4
Ceiling Handle........................................................................................
Screw,M6×40 Flat-Head，Machine....................................................
Nut，M6-1.0 Flange，Hex....................................................................

Ceiling Handle
ITE
M

DESCRIPTION

1
2
3

F0102047007
Q2724640
Q340B06

PART NO.

3
6
6

QTY

1
2 3

Page 3-74



1  2  3  4
Rear backrest support (left)...................................................................
Rear backrest support (Rihgt)…………………............................................
Backrest.................................................................................................
Washer，Flat，M6...............................................................................
Spring Shim,6........................................................................................
Bolt，M6×1.0×45,Hex......................................................................

Rear Backrest
ITE
M

DESCRIPTION

1
2
3
4
5
6

F0102045103
F0102045104
F0103014247

Q40106
Q40306

Q150B0645

PART NO.

1
1
1
4
4
4

QTY

1

2

3

4

5

6

Page 3-75



4



Page 3-
147

Right 
Speak

Left 
Speak

Left front combination 
light

Voice astern horn

Left rear turn 
signal

Reserve power 
supply for wiper

Dis
ast
er 
Bo
x

Connect to the 
center control 

screen

Connect to the 
center control 

screen

Fla
sh
er

Right Front Combination 
Light

Right turn 
signal

Left turn 
signal

Left Rear 
Taillight

Right front 
taillight

Left Front 
Taillight

Lic
en
se 
Pla
te 
La
m

p

Hall 
Accelerator 

Pedal 
Assembly

Patch 
Cord

Patch 
Cord

Snail 
Horn

DC-DC 
Conver

ters
Brake 
Switch

Power 
Switch

Meter 
charging 
ndicator 

and 
charger 

end plug

Electr
omaG
netic 
Brake 
parkin

g

Mot
or 

Enco
der

Motor 
Temper

ature 
Sensor

Right 
rear 

taillight

Char
ge 

Lock
ing

Vehicle Debugging CAN

Right 
rear turn 

signal

Vehicle Debugging 
CAN

Double 
flash 

switch

USB 
Connector

Cigarette 
lighter 
socket

Upper 
Compute

r 
Interface

Ten
-

wire 
plug

4

Page 4-76



Page 3-
148

Mete
r A

Combination 
Switch A

Combination 
Switch B

Instrument 
Key 

Detection

Forward and 
Backward Switch

Electric Lock Switch

Patch 
Cord

Patch 
Cord

Ten-
wire 

socket

4

Page 4-77


